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SPORTON LAB.

History of this test report

Report No. Version Description Issued Date

FG210405002 01 Initial issue of report Jul. 26, 2021

1. Revise device information
2. Add test description for multiple transmitters

FG210405002 02 3. Add some more notes to radiated and conducted Aug. 06, 2021
test procedures

4. Add detailed antenna information
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samonas. FCC RADIO TEST REPORT

Report

No. : FG210405002

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 . . .
35 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 _ o
3.7 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 . . o Under limit
4.4 <06.41 Radiated Spurious Emission Pass 0.11 dB at
¥96. 7120.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

TEL : 408 9043300

Report Template No.: BU5-FGLTE96 Version 2.4

Page Number
Issued Date
Report Version

: 4 of 23
: Aug. 06, 2021
1 02



samonas. FCC RADIO TEST REPORT Report No. : FG210405002

1
1.1

1.2

1.3

1.4

General Description

Product Feature of Equipment Under Test

Product Specification subjective to this standard

Antenna Type Fixed Internal Antenna
Antenna Gain 13 dBi
Remark:

1. The above EUT's information is declared by manufacturer. Please refer to Comments and
Explanations in report summary.
2. The manufacturer declares that the proprietary test commands to configure EUT transmitting on

QPSK.

3. The RF conducted output power level across each chain is identical declared by the manufacturer.

Modification of EUT

No modifications are made to the EUT during all test items.
Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

Test Site Location | o, . 05 9043300

Sporton Site No.

Test Site No.
THO1-CA 03CHO01-CA

Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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Report No. :

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

The measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting

the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape),

and adjusting the measurement antenna orientation, following C63.26 exploratory test procedures and

find X Plane as worst plane.

<Single Carrier (SC) Intra Band>

Frequency Bandwidth (MHZ) Test Channel
Test Items
(MHz) 10 20 30 40 M H
Max. Output 3500~3700 % % v v v v
Power
peak E.IRP 3500~3700 \Y \Y % Y Y Y
Density
26dB and 99%
Bandwidth 3500~3700 v v Y Y Y
Conducted
Band Edge 3500~3700 v v Y Y Y Y
Peak-to-A_verage 3500~3700 v v
Ratio
Conducted
Spurious 3500~3700 v v \ Y v v
Emission
E.I.R.P. 3500~3700 \% \% v v % %
Radiated
Spurious 3500~3700 v v \ Y v v
Emission
Remark 1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
TEL : 408 9043300 Page Number 1 6 of 23
Report Template No.: BU5-FGLTE96 Version 2.4 Issued Date : Aug. 06, 2021
Report Version 1 02

FG210405002




saranas. FCC RADIO TEST REPORT Report No. : FG210405002
<Multi Carrier (MC) Intra Band Contiguous>
Freq. Bandwidth (MHz) Test Channel
Test Items
(MHz) 20+20 20+40 40+20 40+40 L M H
Max. Output 3500~3700 v v v v v v v
Power
FEES E.IRP 3500~3700 v v v v v v v
Density
26dB and
99% 3500~3700 % v v v v
Bandwidth
Conducted 3500~3700 % v % % v v v
Band Edge
Conducted
Spurious 3500~3700 % v % % % v v
Emission
E.LLR.P. 3500~3700 v v % v v v v
Radiated
SSTEED 3500~3700 v v v v v v v
Emission
Remark
Remark 1. The mark “v “ means that this configuration is chosen for testing
2.  The mark “-“ means that this bandwidth is not supported.

<Multi Carrier (MC) Intra Band Non-Contiguous>

Freq Bandwidth (MHz) Test Channel
Test Items :
(MHz) 20+20 20+40 40+20 40+40 L M H
Max. Output 3500~3700 v v v v v v
Power
Peak EIRP 3500~3700 v v v v v v
Density
0,
26dB and 99% 3500~3700 v v v v v v
Bandwidth
Conducted 3500~3700 v v v v v v
Band Edge
Conducted
Spurious 3500~3700 v v v v % v
Emission
E.lLR.P. 3500~3700 v v v v v v
Radiated Spurious
Emission 3500~3700 v v v v v v
Remark
Remark 1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG210405002

2.2 Connection Diagram of Test System

System BT
Simulatar AF router Notebook GPS Station Earphone

Power EUT

Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item

Equipment

Brand Name

Model No.

FCC ID

Data Cable

Power Cord

1.

Adapter

Mw

HEP-480-54A

N/A

N/A

N/A

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=4.2+10=14.2 (dB)

TEL : 408 9043300
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saranas. FCC RADIO TEST REPORT Report No. : FG210405002
2.5 Frequency List of Low/Middle/High Channels
Single Carrier Frequency List
BW [MHZz] Frequency(MHz) Lowest Middle Highest
40 Frequency 3570 3625 3680
30 Frequency 3565 3625 3685
20 Frequency 3560 3625 3690
10 Frequency 3555 3625 3695
Multi Carrier (Contiguous) Frequency List
BW [MHz] Frequency(MHz) Lowest Middle Highest
PCC Frequency 3570 3605 3640
40 + 40
SCC Frequency 3610 3645 3680
PCC Frequency 3570 3615 3660
40 + 20
SCC Frequency 3600 3645 3690
PCC Frequency 3560 3605 3650
20 + 40
SCC Frequency 3590 3635 3680
PCC Frequency 3560 3615 3670
20 + 20
SCC Frequency 3580 3635 3690
Multi Carrier (Non-Contiguous) Frequency List
Lowest Highest
BW [MHZz] Frequency(MHz) -
(PCC) (SCC)
40 + 40 Frequency 3570 - 3680
40 + 20 Frequency 3570 - 3690
20 +40 Frequency 3560 - 3680
20 + 20 Frequency 3560 - 3690
TEL : 408 9043300 Page Number : 9 of 23
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

L Power Divider
Power Meter -—_0 |

EUT
— Joo

Spectrum Analyze:

3.1.3Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

— Jeo o |

Spe?ﬂum hu;yzm EUT

3.1.4Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

Test commands are used to configure EUT to transmit. The parameters pre-set to force the EUT to
always transmit at the maximum output power. The power measured at one of the output terminals of
the transmitter is reported in this report based on the manufacturer’s declaration that conducted power

is identical across all the output terminals.

3.2.2Test Procedures

1. The transmitting port is connected to a spectrum analyzer and a power meter through a power

divider.

2.  Enter test commands to force the EUT to transmit the maximum output power.

3.  Select the lowest, middle, and highest channels for each band of modulation.

4.  The maximum output power transmitted is measured and read by the power meter.

5. The MIMO calculation method can be referred to section 3.9 of this report.
TEL : 408 9043300 Page Number 0 11 of 23
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum via a RF cable.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 408 9043300 Page Number 1 12 of 23
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Report No. : FG210405002

3.4 EIRP and Power Density

3.4.1Description of the EIRP and Power Density Measurement

The EIRP transmitters must not exceed 47 dBm /10 megahertz

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.4.5

Set VBW = 3 x RBW.

Sweep time = auto couple.

© 0o N o g » W NP

reference bandwidth (PSD).

Detector = RMS (power averaging).

Set instrument center frequency to OBW center frequency.
Set span to at least 1.5 times the OBW.
Set the RBW to the specified reference bandwidth (often 1 MHz).

Ensure that the number of measurement points in the sweep = 2 x span/RBW.

Employ trace averaging (RMS) mode over a minimum of 100 traces.

Use the peak marker function to determine the maximum amplitude level within the

10. The MIMO Calculation method can be referred to section 3.9 of this report.

11. Determine the EIRP by adding the effective antenna gain to the adjusted power level

TEL : 408 9043300
Report Template No.: BU5-FGLTE96 Version 2.4

Page Number 1 13 of 23
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FCC RADIO TEST REPORT Report No. : FG210405002

3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 408 9043300 Page Number 1 14 of 23
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any CBSD emission outside the fundamental emission bandwidth as specified
in paragraph (e)(3) of this section (whether the emission is inside or outside of the authorized band)
shall not exceed —13 dBm/MHz within 0-10 megahertz above the upper SAS-assigned channel edge
and within 0-10 megahertz below the lower SAS-assigned channel edge. At all frequencies greater
than 10 megahertz above the upper SAS assigned channel edge and less than 10 MHz below the
lower SAS assigned channel edge, the conducted power of any CBSD emission shall not exceed -25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper and lower limits of any
channel assigned to a CBSD by an SAS, or in the case of multiple contiguous channels, the upper and

lower limits of the combined contiguous channels.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT is connected to spectrum analyzer via a RF cable.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02r01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal
antennas.

MIMO Factor is 10*log(16) = 12.04 dB

TEL : 408 9043300 Page Number 1 15 of 23
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

Emission and interference limits: the device satisfies the emission limits specified in Section FCC Part

96.41 €e) 1) i) & e) 2) at the lowest and highest edges of the band, and in the middle of the band.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT is connected to spectrum analyzer via a RF cable.
2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency is measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer to be RMS detector.
7. Follow FCC KDB 662911 D01 Multiple Transmitter Output v02rO01to do MIMO calculation.
Method (iii): Measure and add 10 log (Nayt) dB, the factor should be added to spectrum offset.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal
antennas.
MIMO Factor is 10*log(16) = 12.04 dB
8. Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is —40dBm/MHz.
TEL : 408 9043300 Page Number 1 16 of 23
Report Template No.: BU5-FGLTE96 Version 2.4 Issued Date : Aug. 06, 2021

Report Version 1 02



samonas. FCC RADIO TEST REPORT Report No. : FG210405002

3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the spectrum analyzer.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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3.9 Antenna Information

3.9.1 Antenna Directional Gain

The device can support MIMO with antenna.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal antennas.

The manufacturer declares that it always transmits 6 spatial streams jointly across both polarizations.

MIMO calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 “Measure
and add 10 log(NANT) dB”. For the MIMO Factor in this report is 10*log(16) = 12.04 dB

According to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
Directional gain = Gyt + Array Gain, where Array Gain is as follows.
Array Gain = 10 log(Nant = 8 /Nss= 6) = 1.25 dB , where the lowest possible Nss is 6 .
Directional gain = Antenna gain + directionality gain = 12 + 10log (Nant/Nss = 8/6)
=13+ 1.25 = 14.25 dBi
Directional gain may be calculated by using the formulas applicable to equal gain antennas with G ant

set equal to the gain of the antenna having the highest gain.
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4 Radiated Test ltems
4.1 Measuring Instruments
See list of measuring instruments of this test report.
4.2 Test Setup
For radiated test below 30MHz
| : RX Antenna
™ Im -
I
g0cm 1m
v C
Metal Full Soldered Ground I‘-'llnne
o
Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

im

-

RX Antenna

I
Metal Full Soldered Ground Plane

oof——

Spectrum Analyzer | Receiver
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gni FCC RADIO TEST REPORT Report No. : FG210405002

For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

(=P

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

All the 16 antennas are activated to transmit the maximum power simultaneously during the test.

1. The EUT is placed on a turntable of 0.8 meter height from the ground for frequency below
1GHz, whereas 1.5 meter for frequency above 1GHz.
2. The EUT is settled 3 meters away from the receiving antenna mounted on an antenna lifter.
3. The table rotates 360 degrees to identify the position where the highest spurious emission is.
4.  The receiving antenna moves up and down within the heights from one meter to four meters to
identify where the maximum spurious emission is for both horizontal and vertical polarizations.
5. Set RBW = 1MHz, VBW = 3MHz on a spectrum analyzer to do the measurements then record
the maximum spurious emission.
6.  Substitute the EUT with a horn antenna driven by a signal generator.
7. Tune the emission power level of the signal generator to be the same as the EUT’s maximum
spurious emission.
8. Take arecord of the output power at antenna port.
9. Repeat step 7 to step 8 for the other polarization.
10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
EIRP (dBm) = S.G. Power — Substitution Cable Loss + Substitution Antenna Gain
ERP (dBm) = EIRP - 2.15
TEL : 408 9043300 Page Number 1 21 of 23
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5 List of Measuring Equipment
. L Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
. May 05, 2021~ Radiation
Bilog Antenna TESEQ 6111D 50391 30MHz~1GHz | Jul. 06, 2020 Jul. 05, 2021
Jun. 25, 2021 (03CH01-CA)
. May 05, 2021~ Radiation
Bilog Antenna TESEQ 6111D 50392 30MHz~1GHz | Jul. 29, 2020 Jul. 28, 2021
Jun. 25, 2021 (03CH01-CA)
SCHWARZBE May 05, 2021~ Radiation
Horn Antenna BBHA 9120D 02113 1GHz~18GHz | Jul. 27, 2020 Jul. 26, 2021
CK Jun. 25, 2021 (03CH01-CA)
SCHWARZBE May 05, 2021~ Radiation
Horn Antenna BBHA 9120D 02140 1GHz~18GHz | Aug. 28, 2020 Aug. 27, 2021
CK Jun. 25, 2021 (03CHO01-CA)
SHF-EHF Horn | SCHWARZBE May 05, 2021~ Radiation
BBHA9170 00841 18GHz~40GHz | Aug. 27, 2020 Aug. 26, 2021
Antenna CK Jun. 25, 2021 (03CH01-CA)
SHF-EHF Horn | SCHWARZBE May 05, 2021~ Radiation
BBHA9170 00842 18GHz~40GHz | Jul. 27, 2020 Jul. 26, 2021
Antenna CK Jun. 25, 2021 (03CH01-CA)
- May 05, 2021~ Radiation
Preamplifier SONOMA 310N 372241 9kHz~1GHz Jul. 28, 2020 Jul. 27, 2021
Jun. 25, 2021 (03CH01-CA)
- JPA0118-55-| 1710001800 May 05, 2021~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Aug. 07, 2020 Aug. 06, 2021
303 055004 Jun. 25, 2021 (03CH01-CA)
- EMC18G40 May 05, 2021~ Radiation
Preamplifier EMEC 060725 18G-40G Aug. 07, 2020 Aug. 06, 2021
G Jun. 25, 2021 (03CH01-CA)
EMI Test May 05, 2021~ Radiation
. R&S ESR26 100049 20Hz~26.5GHz | Aug. 11, 2020 Aug. 10, 2021
Receiver Jun. 25, 2021 (03CHO01-CA)
May 05, 2021~ Radiation
Hygrometer TESTO 608-H1 45142559 N/A Aug. 05, 2020 Aug. 04, 2021
Jun. 25, 2021 (03CH01-CA)
) Rohde & May 05, 2021~ Radiation
Signal Generator SMF100A 105544 9kHz~44GHz | Jun. 02, 2021 Jun. 01, 2022
Schwarz Jun. 25, 2021 (03CH01-CA)
Control Turn o
. May 05, 2021~ Radiation
Controller Chaintek EM-1000 060881 |Table & Antenna N/A N/A
Jun. 25, 2021 (03CHO01-CA)
Mast
. 6.2009-8-24d May 05, 2021~ Radiation
Test Software Audix E3 N/A N/A N/A
sporton Jun. 25, 2021 (03CHO01-CA)
Spectrum Rohde & Apr. 28, 2021~ Conducted
FSV40 101545 10Hz~40GHz | Jun. 26, 2020 Jun. 25, 2021
Analyzer Schwarz May 31, 2021 (THO1-CA)
Spectrum Rohde & Jun. 02, 2021~ Conducted
FSV40 101545 10Hz~40GHz | Jun. 01, 2021 May 31, 2022
Analyzer Schwarz Jul. 19, 2021 (THO1-CA)
USB Power 15100041SN Apr. 28, 2021~ Conducted
DARE RPR3006W 10MHz-6GHz | Jan. 06, 2021 Jan. 05, 2022
Sensor 009 Jul. 19, 2021 (THO1-CA)
Apr. 28, 2021~ Conducted
Hygrometer TESTO 608-H1 45142595 N/A Aug. 05, 2020 Aug. 04, 2021
Jul. 19, 2021 (THO1-CA)
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 3.90 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 450 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.70 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

<Single Carrier>

Peak-to-Average Ratio

Mode

3625MHz / 10MHz

Limit: 13dB
Result

Middle CH

8.03 dB

PASS

3625MHz

Middle Channel

Spectrum

Ref Level 30.00 dém  Ofset 4345 oB

lo att 30ds  AQT
@153 view

2ms @ RBW 10 MHz

1E-05.

erasmon

Mean Pwr + 20,00 dB

Tve D Function Samples: 130000
Mean | Poak | crest | 1000 | 1% | odo | o001 |
Trace 1 [ 30.88 dem | 39.35 dém | G.4G.d8 3.74 dE .64 B .03 db 5.43 db
T T Hcasuring.. GLARRALED W8

Vi
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26dB Bandwidth

Mode 26dB BW(MHz)

Frequency

3625MHz

BW

10MHz

20MHz

30MHz

40MHz

Middle CH

9.75

18.86

27.99

38.28

Spectrum e ] Spectrum b
Ref Level 40.00 OB Offset 43,49 db = RBW 300 Kz Ref Level 40.00 GBm  Offset 43,49 0B w RBW 300 kHz
po ALt 30de  SWT 18.9 ys @ VBW 1 MHz Mode Auto FFT bo At 30 B SWT 378 ps @ VBW 1 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 1Pk Max [@ 1Pk Max
MI[1] 26.27 dbm) MI[1] 26.94 dbm)|
3.6285560 GHzZ " 3.6202050 GHZ]
=0 26.00 de| =0 —nde, 26.00 def
L P 9.750000000 MHz ./ ey | e Y oty 18.861000000 MHz
20d 7 T 372.2} 20d i Q factor ' 191.9)
|
10 T 10 L / 1
. *J- | .
0 d ‘{ 0 d i 3
10 - -10 — 0 =
Ry avats WS e T . oo P AT L DIV NP
-20 -20
-30 -30
a0 -40
-50 -50
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value |___¥-value | Function | Function Result | Type | Ref | Trc | X-value |___¥-value | Function | Function Result |
ML 1 3,626556 GHz 26,27 dbm ndé down 9.75 Mhz ML 1 3,620205 GHz 26,94 dbm ndé down 16.861 MHz
T1 1 3.620125 GH2 -0.77 dBm nde 26.00 dB T1 1 3.615569 GHz 1.29 dBm nde 26.00 dB
T2 1 3.629875 GHz 0.06 dém & factor 372.2 T2 1 3.634431 GHz 0.20 dém & factor 191.9
[ )i Ready B i \ )i Ready [ i
7| pectrum il
Ref Level 40.00 dbr  Offset 43,49 dB = RBW 300 kHz Ref Level 40.00 GBm  OFfset 4349 d8 w RBW 300 kHz
e Att 0de  SWT ims @ VBW 1MHz Mode Auto Swesp o Att 0de SWT ims e VBW 1MHz Mode Auto Swesp
SGL Count 100,100 SGL Count 1007100
| BT | B
MI[1] 23.82 dbm) MI[1] 22.06 dbm|
3.6156490 GHz 3.6342710 GHZ]
=0 j nde 26.00 de| =0 g 26.00 def
i B P 27,992000000 MHZ] By 38.262000000 MHz
2 i LI i, T A 2 1
0 gL A @ factor ) 129.2] @0 pro S e A, 94.9)
{ | |
10 " i 10 ‘f { t
| |
) i
o di 1 \ o di 1
10 —| T 5 ;10 gamy —
Tl A R AR AN i d IR DR UTERE I P S TEE N T N VR KN e s TEPTRT CPR
-20 -20
-30 -30
-a0 -a0
50 50
CF 9.625 GHz 1001 pts Span 60.0 MHz CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre| X-value |___¥-value | Function | Function Result | Type | Ref | Trc | X-value |___¥-value | Function | Function Result
ML 1 3.615648 GHz 23,62 dbm ndé down 27.992 MHz ML 1 3.634271 GHz 22,06 dbm ndé down 38,282 MHz
T 1 2,611034 GHz -3,52 d8m nd@ 26.00 d& T 1 3,605899 GHz -5.,82 dam nd@ 26.00 dB
T2 1 3.639026 GHz 2.11 dom Q factor 129.2 T2 1 3.644181 GHz 6.24 dom Q factor 04,0
[ )i Ready WARRARRA y L il Ready WRRRRRRE i
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Occupied Bandwidth

Mode 3625MHz : 99%0BW(MHz)

Frequency

3625MHz

BW

10MHz

20MHz

30MHz 40MHz

Middle CH

9.15

18.1

26.97

37.16

Spectrum 7 Spectrum
Ref Level 0,00 dBm  Offsel 4345 0B & RBW 300 Az Ref Level 40.00 gbm _ Offset 43.49 0B = RBW 3200 khz
I Att 8 SWT  18.09ps ® VBW 1MHz  Mode auta FFT f At 3008 SWT  37.8p5 @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @15k Max
M) 25,63 dom| EE] 76.75 dB |
N 1.6265760 GHZ] ” 3.6286760 GHz|
0 Occ Bw gy 9.150849151 MHZ| s0dem 18.101898102 MHz|
P NP y ¥ L sy
20 dBm i § % 20 dem - :
f f ) i ¥
o ‘ \ | 10 dam ] 1 T
| \/ | ] |
0 dB: i 0 dB IL
¥ s S e, NGy A
-20 dam -20 dam
-30 dm 30
-40 dam 40 dB
-50 dam- -50 db
GF 8.625 GHz 1001 pts Span 20.0 MHz GF 3,625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function Function Result | Type | Ref | Trc | Y- |__Function | Function Result
ML 1 3.620576 Ghz 25.93 dbm M1 1 z 26,75 dbm
TL 1 20.35 dém Occ Bw 9.150849151 MHz TL 1 GHZ. 21.23 dém Occ Bw 18.101898102 MHz
T2 1 20.21 dém T2 1 3.6340709 GHz 22.24 dbm
Read
L J1 ] Ready [CCCETTECN 4 L J1 J ady [TTTTTTTTN - p
Spectrum Spectrum o)
Rof Level 40.00 0B Offsel 43.49 4B & RBW 500 kHz Ref Level 40.00 dém  Offsat 43.43 db @ RBW 300 kHz
fo At wde SWT Ims @ VBW 1MHz  Mode Auto Swesp [= At 30de SWT Ims @ VBW 1MHz  Mode Auto Swesp
SGL Count 1004100 SGL Count 100/100
@17k Max (o 1Pk M=
W] 23,95 dbm| ML 21.76 dom
3.6264990 GHz| 2617
30 Ocec Bw 26.973026973 MHz| n Occ Bw 37.1628371 MHz|
el e it e o i
20 " Ty f‘\l’ d - 20 = T AR T
10 / I 10 [ l
I I | \
o { a dam-
E . } 10 B {
TR LT Ty A = T e e, il T g R S
-20 dam 20 dem
. -30 dem
e 40 dem
s0 50 dBm
CF 3.625 GHz 1001 pts Span 60.0 MHz GF 3.625 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Tre | X-valug | v-walue | Function | Function Result |
M1 1 3.62¢ 23.95 dBm M1 1 3.617488 GHz 21.76 dEm
T 1 20.74 dBm Oce Bw 26.973026973 MHz T1 1 3.6064585 GHz 18.09 dém Occ Bw 37.162837163 MHz
T2 1 19.48 dBm T2 1 3.6436214 GHz 18.67 dBm
T Ready ] Read, ™y
J L] 4 L bjd v sERERREE P
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EIRP Power (dBm/10MHz)

EIRP Power (dBm/10MHz)
Single port
Mode [Frequency MHz) DG (dBi) | MIMO Factor | conducted power EIRP (dbm/10MHz) Limit(dBm/10MHz)
(dBm/10MHz)

10MHz_Low 3555 14.25 12.04 15.62 41.91
10MHz_Middle 3625 14.25 12.04 19.36 45.65
10MHz_High 3695 14.25 12.04 19.29 45.58
Single  [20MHz_Low 3560 14.25 12.04 15.97 42.26
Carrier(SC) [20MHz_Middle 3625 14.25 12.04 20.16 46.45

Intra Band |20MHz_High 3690 14.25 12.04 18.69 44.98 <47 dBm
30MHz_Low 3565 14.25 12.04 14.38 40.67
30MHz_Middle 3625 14.25 12.04 17.47 43.76
30MHz_High 3685 14.25 12.04 16.07 42.36
40MHz_Low 3570 14.25 12.04 12.35 38.64
40MHz_Middle 3625 14.25 12.04 15.4 41.69
40MHz_High 3680 14.25 12.04 16.25 42.54

Note :

Antenna Gain = 13dBi

Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log(16) = 12.04 dB

Worst case EIRP Power (dBm/10MHz) — 20MHz_Middle

Spectrum =
Ref Level 35.00 dém Offset 31.45 dé & RBW 1 MHz

b ALt 15 dB & SWT 100 ms & VBW 3 MHz mMode Auto Sweep
SGL Count 100/100

[@1Rm AvgPwr

30 dBm |

20 d8m

10 dem

0 dém . T

60

GF 3.6282 GHz 1001 pts Span 80.0 MHz
‘Channel Power

Bandwidth 10.00 MHz Power 20.16 dBm Tx Total 20.16 dBm
)i Ready CECCEEEEEN Vi

Date! 20.JUL 2021 01:13:55
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EIRP Power Density

EIRP PSD (dBm/MHz)
Single port
Mode Channel Frequency (MHz)| DG (dBi) MIMO Factor | conducted power | Total EIRP (dBm/MHz) Total EIRP (dBm/MHz)
(dBm/MHz)
10MHz_Low 55290 3555 14.25 12.04 8.45 34.74
10MHz_Middle 55990 3625 14.25 12.04 10.44 36.73
10MHz_High 56690 3695 14.25 12.04 10.38 36.67
Single  |20MHz_Low 55340 3560 14.25 12.04 6.9 33.28
Carrier(SC) [20MHz_Middle 55990 3625 14.25 12.04 10.25 36.54
Intra Band [20MHz_High 56640 3690 14.25 12.04 9.60 35.89 <37 dBm
30MHz_Low 55390 3565 14.25 12.04 5.14 31.43
30MHz_Middle 55990 3625 14.25 12.04 7.63 33.92
30MHz_High 56590 3685 14.25 12.04 6.36 32.65
40MHz_Low 55440 3570 14.25 12.04 3.10 29.39
40MHz_Middle 55990 3625 14.25 12.04 5.74 32.03
40MHz_High 56540 3680 14.25 12.04 6.79 33.08
Note :
Antenna Gain = 13dBi
Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log(16) = 12.04 dB
Worst case EIRP Power Density — Middle / 10MHz
(Spectrum | (=)
Ref Level 35.00 dém Offset 31,45 dB = RBW 1 MHz
b Att 15d8 @ SWT 100 ms & VBW 3 MHz Mode auto Sweep
SGL Count 100/100
[@1Fm AvgPwr
Mi[1] 10.44 dBm)|
30 dem 3.6282370 GHz
20 dém
10 dom - — =
. ’f I \
|
10 dem / ‘.‘
|/ 4
-20d i +
f
a0d T ‘\.
-50 dBm:
-60 df
CF 3.625 GHz lﬂ)l pts Span 40.0 MHz
)i Ready &
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Total EIRP Power (dBm) for certificate

Total EIRP Power (dBm) for certificate

Single port
Mode Frequency (MHz) DG (dBi) | MIMO Factor | conducted power Total EIRP (dBm)
(dBm)

10MHz_Low 3555 14.25 12.04 16.04 42.33
10MHz_Middle 3625 14.25 12.04 19.55 45.84

Single 10MHz_High 3695 14.25 12.04 19.45 45.74
Cartier(SC) ZOMHZ_LQW 3560 14.25 12.04 18.96 45.25
Tntra Band 20MHz_Middle 3625 14.25 12.04 22.75 49.04
20MHz_High 3690 14.25 12.04 21.55 47.84
30MHz_Low 3565 14.25 12.04 18.45 44,74
30MHz_Middle 3625 14.25 12.04 21.45 47.74
30MHz_High 3685 14.25 12.04 20.15 46.44
40MHz_Low 3570 14.25 12.04 17.85 44,14
40MHz_Middle 3625 14.25 12.04 20.75 47.04
40MHz_High 3680 14.25 12.04 21.25 47.54

Note :

Antenna Gain = 13dBi
Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log(16) = 12.04 dB
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Conducted Band Edge

Lowest Channel / 10MHz

Middle Channel / 10MHz

Spectrum

Ref Level 35.00 dBm
SGL Count 100/100

Offset 43.49 dB Mode Auto Sweep

Spectrum

Ref Level 35.00 dBm
SGL Count 100/100

Offset 43.49 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
30 dbieit fheck PARS 30 gblfit Gheck
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABRS
20 dem: 20 dem
10 de; 10 df —
od od
-10 dem ] \ %
-20 dem 1 I
g ’*4] |\v\\ SPURIOUS_LINE_ABS_ ] r.\ [
7SPURIrn 5 “ ¥ W I o a— ) | hUl <1 [)
enurious e ns_ ot e ———— | e
-50 dB ]
-50 d
-60 d
Start 3.5 GHz 1108 pts Stop 3.61 GHz -60 dém
Spurious Emissions Start 3.53 GHz 1207 pts Stop 3.72 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -40.84 dBm -0.84 dB Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -33.42 dBm -8.42 dB 3.530 GHz 3.610 GHz 1.000 MHz 3.60741 GHz -31.85 dBm -6.85 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54887 GHz -24.80 dem -11.80 dB 3.610 GHz 3.619 GHz 1.000 MHz 3.61896 GHz -26.32 dBm | -13.32 de
3.549 GHz 3.550 GHz 100.000 kHz 3.54970 GHz -31.74 dém -18.74 dB 3.619 GHz 3.620 GHz 100,000 kHz 3.61968 GHz -32.82 dBm -19.82 de
3.550 GHz 3.560 GHz 100.000 kHz 3,55498 GHz 13.43 dBm -16.57 dB 3.620 GHz 3.630 GHz 100,000 kHz 3.62498 GHz 13.31 dBm -16.69 dB
3.560 GHz 3.561 GHz 100.000 kHz 3.56043 GHz -30.53 dBém -17.53 dB 3.630 GHz 3.631 GHz 100,000 kHz 3.63043 GHz -30.43 dBm -17.43 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56104 GHz -22.31 dBm -9.31 dB 3.631 GHz 3,640 GHz 1,000 MHz 3.63104 GHz -22.39 dém -9,39 dB
3.570 GHz 3.610 GHz 1,000 MHz 3.57139 GHz -30.80 dBm -5.80 dB 3.640 GHz 3.720 GHz 1,000 MHz 3.64139 GHz -30.40 dBm -5.40 dB
v
)il ] Ready y ] ] Ready y
Date: 4.MAY.202 0: Date: £.
Highest Channel / 10MHz N/A
Spectrum
Ref Level 35.00 dBm Offset 43.49 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
30 dbifit fheck PARS
Line _$PURIOUS_LINE_ABS PABS
20 dl
10d
od
-10 de
SPURIOUS_LINE_ABS_ T
i, iy
-30 dem g
B s e —— v [
-40 By :
-50 d
-60 d
Start 3.64 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.640 GHz 3.680 GHz 1.000 MHz 3.67980 GHz -32.75 dBm -7.75 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68896 GHz -24.96 dem -11.96 dB
3.689 GHz 3.690 GHz 100.000 kHz 3.68969 GHz -31.26 dBm | -18.26 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69844 GHz 12.31 dem -17.69 db
3.700 GHz 3.701 GHz 100,000 kHz 3.70074 GHz -28.06 dBm -15.06 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -20,32 dBm | -7.32.d8 |
3.710 GHz 3,720 GHz 1,000 MHz 3,71005 GHz -35.14 dBm | -10.14 dB |
3.720 GHz 3,750 GHz 1,000 MHz 3,73322 GHz -45.44 dém -5.44 dB
J Ready [ p
Data: 10
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Lowest Channel / 20MHz

Middle Channel / 20MHz

Spectrum

Ref Level 35.00 dBm Offset 43.43 dB
SGL Count 100/100

Mode Auto Sweep

Offset 43.49 d&

Mode Auto Sweep

@1 AvgPwr
30 dbieit fheck pARS PARS
Line _$PURIOUS_LINE_ABS PABY INE_ABS PABS

20 dem:

10 de; =

od

-10 dem H

-20 dem \ I

L ]

30 d il I 1~ [’“\*

- . A W v P ]

K OUS_LINE_ABS_ boe—— | L} —

-50 dB

-60 d

Start 3.5 GHz 1108 pts Stop 3.62 GHz

Spurious Emissions 1407 pts Stop 3.72 GHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -40.30 dBm -0.30 dB Range Up | RBW | Frequency | Power Abs | ALimit
3.530 GHz 3.540 GHz 1.000 MHz 3.53995 GHz -30.11 dém -5.11 dB 3.605 GHz 1.000 MHz 3.60407 GHz -26.88 dBm -1.88 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54842 GHz -25.76 dBém | -12.76 dB 3.614 GHz 1.000 MHz 3.61333 GHz -24.29 dBm | -11.29 de
3.549 GHz 3.550 GHz 200.000 kHz 3.54986 GHz -32.17 dBm -19.17 dB 3.615 GHz 200,000 kHz 3.61454 GHz -30.36 dBm -17.36 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56000 GHz 13.80 dBm -16.20 dB 3.635 GHz 100.000 kHz 3.62500 GHz 16.18 dBm -13.82 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57056 GHz -27.69 dBm -14.69 dB | 3.636 GHz 200,000 kHz 3.63557 GHz -26.31 dBm -13.31de
3.571 GHz 3,580 GHz 1.000 MHz 3.57104 GHz -24.10 dBm -11.10 dB 3.645 GHz 1,000 MHz 3.63604 GHz -22,17 dém -9,17 dB
3.580 GHz 3.620 GHz 1.000 MHz 3.58020 GHz -28.88 dBm | -3.88 dB 3,720 GHz 1,000 MHz 3.64593 GHz -25.24 dém -0.24 dB
—
i ] Ready [ ] Ready

Date: 4.MAY.202

Highest Channel / 20MHz

N/A

Spectrum

Ref Level 35.00 dBm Offset 43.49 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
30 abHiLdheck PARS
Line _$PURIOUS_|.INE_ABS PABS
10 d
od
-10 de
SPURIOUS_LINE_ABS_ T o]
| -30 dBm—t——— ‘]'Ml' ‘AI- l
-40 dB
p——
-50 df
-60 d
Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.630 GHz 3.670 GHz 1.000 MHz 3.66901 GHz -25.32 dBm -0.32 dB
3.670 GHz 3.679 GHz 1.000 MHz 3.67887 GHz -22.71 dém -9.71.dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67938 GHz -28.49 dBm | -15.49 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.69000 GHz 14.50 dem -15.50 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70057 GHz -25.81 dBm -12.81 dB |
3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -21.56 dBm -8.56 dB |
3.710 GHz 3.720 GHz 1,000 MHz 3,71015 GHz -28,30 dém | -3.30 dB |
3.720 GHz 3.750 GHz 1.000 MHz 3.72015 GHz -44.39 dBm | -4.39 dB

] Ready (LT

Date:

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210405002

Lowest Channel / 30MHz

Middle Channel / 30MHz

Spectrum = |[ spectrum -
Ref Level 35.00 dBm  Offset 43.49 dB Mode Auto Sweep Ref Level 35.00 dBm  Offset 4349 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
herk paks herk PARs
_BPURIOUS_|INE_ABS_| PABS _$PURIOUS_] INE_ABS_| PAES
10 dBm
i — |
dBm 0 dBm
-10d8 — -10 dB . —
-20 dem I T -20 dBm r ]
0 drﬁ , i ] aod et ™ |
SEURIOUS_LINE _ARS f i — — ‘ | spURIOUS INE_ABS_ | ¥ e SV |
50 d -50 dB
-60 dBm -60 dBm
Start 3.52 GHz 12000 pts Stop 3.73 GHz Start 3.52 GHz 12009 pts Stop 3.73 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
3.520 GHz 3.530 GHz 1.000 MHz 3.52991 GHz -40.14 dBm -0.14 dB 3.520 GHz 3.530 GHz 1.000 MHz 3.52950 GHz -40.40 dBm -0.40 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53996 GHz -32.41 dém -7.41 dB 3.530 GHz 3.600 GHz 1.000 MHz 3.50097 GHz -27.99 dBm -2.00 dB
3.540 GHz 3,549 GHz 1,000 MHz 3.54893 GHz -20.07 dém -16.07 dB 3.600 GHz 3.609 GHz 1,000 MHz 3.60624 GHz -25.50 dém -12.50 de
3.549 GHz 3.550 GHz 300.000 kHz 3.54917 GHz -34.34 dBm -21.34 dB 3.609 GHz 3.610 GHz 300.000 kHz 3.60960 GHz -30.95 dBm -17.35 dB
3.550 GHz 3,580 GHz 100.000 kHz 3.56496 GHz 13.77 dém -16.23 dB 3.610 GHz 3.640 GHz 100.000 kHz 3.62496 GHz 16.49 dBm -13.51 d&
3.580 GHz 3.581 GHz 300.000 kHz 3.58063 GHz -32.67 dém -15.67 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64064 GHz -27.83 dbm -14.83 dB
3.581 GHz 3.590 GHz 1.000 MHz 3.58101 GHz -27.78 dBm -14.78 dB 3.641 GHz 3.650 GHz 1.000 MHz 3.64258 GHz -22.45 dBm -9.45 dB
3.590 GHz 3,720 GHz 1,000 MHz 3.59006 GHz -31.49 dém -6.49 dB 3.650 GHz 3.720 GHz 1.000 MHz 3.65017 GHz -25.16 dBém -0.16 d&
3.720 GHz 3.730 GHz 1.000 MHz 3.72890 GHz -44.93 dBm -4.93 dB 3.720 GHz 3.730 GHz 1.000 MHz 3.72803 GHz -44.57 dBm -4.57 dB
il Read il Read
L JL ) eady [ 4L )i ] — pi
Spectrum o
Ref Level 35.00 dam  Offset 43.49 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
30 dbifRilheck AT
Line _§PURIOUS_LINE_ABS | PABS
20 dBm
10 dBm-
0 dBm
-10d8 -
-20 dem I
30dp N .
P — T
| SPURIOUS_LINE_ABS_ U \ ‘
i \
50 d
-60 dBm
Start 3.52 GHz 12000 pts Stop 3.73 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
3.520 GHz 3.530 GHz 1.000 MHz 3.52998 GHz -40.33 dBm -0.33 dB
3.530 GHz 3.660 GHz 1,000 MHz 3.65055 GHz -26.52 dém -1.52 dB
3.660 GHz 3,669 GHz 1,000 MHz 3.66609 GHz -24.53 dém -11.53 de
3.660 GHz 3.670 GHz 300.000 kHz 3.66918 GHz -30.94 dBm -17.94 dB
3.670 GHz 3,700 GHz 100.000 kHz 3.68496 GHz 13.80 dém -16.20 de
3.700 GHz 3.701 GHz 300.000 kHz 3.70063 GHz -30.07 dém -17.07 g
3.701 GHz 3.710 GHz 1.000 MHz 3.70174 GHz -24.58 dBm -11.58 dB
3.710 GHz 3,720 GHz 1,000 MHz 3,71001 GHz -20.65 dem -4.65 dB
3.720 GHz 3.730 GHz 1.000 MHz 3.72049 GHz -42.99 dBm -2.99 dB
il Read
( i J7 Ready T #
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210405002

Lowest Channel / 40MHz

Middle Channel / 40MHz

Spectrum mvz Spectrum n%:x
Ref Level 35.00 dBm Offset 43.49 dB Mode Auto Sweep Ref Level 35.00 dBm Offset 43.49 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
30 dki.u\i! Gheck PABS — 30 dhimit ¢heck PABS
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dem: 20 dem
10 de; 10 df
o [y " T
od od
-10 dem ‘ \ %
-20 dBm ] 1 Anan 4 }
Ty SPURIQUS_LINE_ABS
= — 30d - u
| SPURIOUS_LINE_ABS_ l"l) h‘ =] ;‘D/__/_“*“‘—”_M W
e
-50 dB
-50 di
-60 d
Start 3.5 GHz 1108 pts Stop 3.63 GHz -60 dém
Spurious Emissions Start 3.53 GHz 1307 pts Stop 3.675 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -40.28 dBm -0.28 dB Range Low | Range Up | RBW | Frequency Power Abs | ALimit
3.530 GHz 3.540 GHz 1.000 MHz 3.53965 GHz -33.33 dBm -8.33 dB 3.530 GHz 3.595 GHz 1.000 MHz 3.59225 GHz -29.00 dém -4.00 d&
3.540 GHz 3.549 GHz 1.000 MHz 3.54815 GHz -29.71 dem -16.71 dB 3.595 GHz 3.604 GHz 1.000 MHz 3.60146 GHz -26.96 dBm | -13.96 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54984 GHz -35.53 dém -22.53 dB 3.604 GHz 3.605 GHz 200.000 kHz 3.60493 GHz -32.40 dBm -19.40 de
3.550 GHz 3.590 GHz 100.000 kHz 3,57000 GHz 14.21 dBm -15.79 d& 3.605 GHz 3.645 GHz 100,000 kHz 3.62500 GHz 16.64 dBm -13.36 dB
3.590 GHz 3,591 GHz 200.000 kHz 3,59083 GHz -34.79 dém -21.79 dB 3.645 GHz 3.646 GHz 200.000 kHz 3.64573 GHz -29.10 dBm -16.10 dB
3.591 GHz 3,600 GHz 1.000 MHz 3.59131 GHz -28.78 dém -15.78 dB 3.646 GHz 3,655 GHz 1,000 MHz 3.64613 GHz -23,25 dBm -10.25 dB
3.600 GHz 3.630 GHz 1.000 MHz 3.60045 GHz -31.34 dBm -6.34 dB 3.655 GHz 3.675 GHz 1,000 MHz 3.65555 GHz -25.39 dém -0.39 dB
)i
)il ] Ready [ y ] ] Ready y
Date: £.MAY.202. 09:36:4C Date: £.
Spectrum
Ref Level 35.00 dBm Offset 43.49 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
30 dbiit Gheck PABS
Line _$PURIOUS_LINE_|ABS PABS
10 d
r‘ =5
od
-10 de
LINE_ABS_ o |
BT i
-40 dB l
-50 df
-60 d
Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.630 GHz 3.650 GHz 1.000 MHz 3.64990 GHz -25.16 dém -0.16 dB
3.650 GHz 3.659 GHz 1.000 MHz 3.65869 GHz -23.64 dem -10.64 dB
3.659 GHz 3.660 GHz 200.000 kHz 3.65993 GHz -29.36 dBm | -16.36 dB
3.660 GHz 3.700 GHz 100.000 kHz 3.68000 GHz 14.08 dem -15.92 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70027 GHz -30.36 dBm -17.36 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -24.70 dBm -11.70 dB |
3.710 GHz 3,720 GHz 1,000 MHz 3,71005 GHz -29.19 dBm | -4.19 dB |
3.720 GHz 3,750 GHz 1,000 MHz 3,72015 GHz -42,99 dém -2.99 dB
J Ready [ p
Date:
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FCC RADIO TEST REPORT

Conducted Spurious Emission

Lowest Channel / 10MHz

Spectrum

Ref Level 0.00 dem  Offset 29.73 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit gheck PABS
-10 — —
-20
-30 df
|
SPURIOUS
-50 1+
T v bl et
e
=70
-80 di
90 di
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit |
30.000 MHz 1.000 GHz 1.000 MHz 913.95552 MHz -59.60 dém -19.60 d&
1.000 G 3.000 GHz 1.000 MHz 2,96276 GHz -58.93 dém -18.93 dB
3.000 GHz 3.510 GHz 1,000 MHz -57.63 dém .63 dB
3.600 GHz 3.720 GHz 1,000 MHz -58.36 d8m -33.36 dB
3.720 GHz 7.000 GHz 1.000 MHz -64.71 dém -14.71 d8
7.000 GHz 14,000 GHz 1.000 MHz -41,15 dém -1.15 d8
14.000 GHz 22.000 GHz 1 17.70102 GHz -53.51 dBm -13.51 dé
000 GHz 30.000 GHz 27.87288 GHz -48.63 d8m -8.63 d8
30.000 GH2 38.000 GHz 37.58128 GHz -51.98 dBm -11.98 dB
)i Ready
L JL

Middle Channel / 10MHz

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 d& Mode Auto Sweep

(@1 AvgPwr
Limit gheck PABS
-10 dgie— 5 =
20
-30
a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHZ 944.98001 MKz -59.95 dBm -19.95 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.96776 GHz -58.95 dBm -18.95 dB
000 GHz 3.540 GHz 1,000 MHz 3,47510 GHz -57.63 dém -17.63 d8
3.710 GHz 1,000 MHz 5.86206 GHz -54.44 dBm -14.44 dB
7.000 GHz 1.000 MHz 7.25023 Ghz -48.68 dBm -8.68 d8
14.000 GHz 22,000 GHz 1.000 MHz 19.66990 GHz -53.43 dBm -13.43 d8
2.000 GHz 30.000 GHz 1.000 MHz 27.87138 GHz -48.77 d8Bm -8.77 d8
30.000 GHz 38.000 GHz 1.000 MH2 37.65627 GHz -52.05 dBm -12,05 d8
)i Ready
L JL

Highest Channel / 10MHz

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 d&

Mode Autc Sweep

(@1 AvgPwr
Limit ¢heck PABS
-10 -
-20
'
P T Il o
| o ket
-70
80 d
-00
Start 30.0 MHz 78009 pts
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |___Ppowerabs | ALimit |
30,000 MHZ 1.000 MHz 788.88806 MKz -59.86 dBm -19.86 d8
1.000 GHz 1.000 MHz 2.58235 GHz -59.10 dém -19.10 d8
3.000 GHz 1.000 MHz 3.47530 GHz -57.46 dbm -17.46 dB
3.530 GHz 1,000 MHz 3.53605 GHz -58.40 dBm -33.40 dB
1.000 MHz 6.99930 GHz -54.51 d8m -14.51 d8
1.000 MHz 7.39072 GHz -43.45 dBm -3.45 db
1.000 MHz 70389 GHz -53.55 dBm -13.55 d8
22.000 GHz 30.000 GHz 1.000 MHz 27,8708 GHz -49.01 dBm -9.01.d8
30.000 GHz 38.000 GHz 1.000 MHz 37.65027 GHz -52.03 dBm -12.03 d8
T
L I Ready [LLLLLI 4
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Lowest Channel / 20MHz

Spectrum

Ref Level 0.00 dem  Offset 29.73 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit ¢ P,
-10 — —
-20
P A e aath
-80 di
90 di
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit |
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -59.92 dBm -19.92 d8
1.000 G 3.000 GHz 1,000 MH2 2.1 84 GHz -59,01 dém -19.01 dB
3.000 GHz 3.510 GHz 1,000 MHz 3.30748 GHz -57.80 dém 7.80 dB
3.610 GHz 3.720 GHz 1,000 MHz 3.69115 GHz -58.32 dém -33.32de
3.720 GHz 7.000 GHz 1,000 MHz 5.89128 GHz -54.66 dém ~14.66 dé
7.000 GHz 14,000 GHz 1.000 MHz 7.11974 GHz -40.92 dém -0.92 d&
14.000 GHz 22.000 GHz 000 MHz 17.67552 GHz -53.63 dBm -13.63 dé
2.000 GHz 30.000 GHz 000 MHz 27.87088 GHz -48.73 d8m -8.73 d&
30.000 GH2 38.000 GHz 1.000 MHz 37.64127 GHz -52.04 dBm -12.04 dB
)i
[ )i ] Ready

Middle Channel / 20MHz

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 d& Mode Auto Sweep

Limit gheck PARS

a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHZ 872.26637 MHz -59.97 dBm -19.97 8
1.000 GHz 3.000 GHz 1,000 MHz 94676 GHz -59.11 dBm -19.11d8
3.000 GHz 3.540 GHz 1,000 MHz 3,47510 GHz -57.57 dém -17.57 d8
3.710 GHz 7.000 GHz 1,000 MHz 5.90247 GHz -54.45 dBm -14.45 dB
7.000 GHz 14,000 G 1.000 MHz 7,25023 Ghz -46.11 dBm -6.11d8
14.000 GHz 22,000 GHz 1.000 MHz 17.68602 GHz -53.63 dBm -13.63 d8
2.000 GHz 30.000 GHz 1.000 MHz 27.86888 GHz -49.10 d8m -9.10 d&
30.000 GHz 38.000 GHz 1.000 MH2 37.61927 GHz -52.00 dBm -12,00 d8
- - -
L JU J Ready [T L . 4

Highest Channel / 20MHz

Spectrum

Ref Level 0.00 dém  Offset 29.73 B Mode Auto Sweep

SGL Count 100/100

Limit ¢heck
-10 —
-20
5
| I P | A
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
30,000 MHZ 1,000 Gf 1,000 MHz 871.20685 MHz -59.85 dBm -19.85 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95526 GHz -59.07 dBm -19.07 d8
3.000 GHz 3.530 GHz 1.000 MHz 3.47530 GHz -57.19 dém -17.19.d8
3.530 GHz 3.640 G 1,000 MHz 361313 GHz -58.36 dBm -33.36 dB
3.740 GHz 7.000 GHz 1.000 MHz 5.85707 GHz -54.51 d8m -14.51 d8
7.000 GHz 14.000 GHz 1.000 MHz 7.37922 GHz -42.24 dBm -2.24 dB
14.000 Gt 22,000 GHz 1.000 MH; 17.70652 GHz -53.60 dBm -13.60 d8
22.000 GHz 30.000 GHz 1.000 MHz 27.86788 GHz -49.07 dBm -9.07 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.57778 GHz -51.95 dBm 11,96 d8
— S —
( D) J Ready T WHNNNNNND W8 4
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Lowest Channel / 30MHz

Spectrum

Ref Level 0.00 dem  Offset 29.73 dB Mode Auto Sweep
SGL Count 100/100

(@1 AvgPwr
Limit ¢ PAES
-10 d8 =
20
-30
TV | w
a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |___Ppowerabs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHz 874.20540 MKz -59.59 dBm -19.59 d8
1.000 GHz 3.000 GHz 1,000 MHz 2,99025 GHz -59.08 dBm -19.08 d8
3.000 GHz 3.530 GHz 1,000 MHz 3.25308 GHz -57.60 d8m -17.60 d8
3.720 GHz 7.000 GHz 1.000 MHz 5.85193 GHz -64.48 dém -14.48 dB
7.000 GHz 14,000 GHz 1.000 MHz 7.12274 Ghz -44.33 dBm 433 d8
14.000 GHz 22,000 GHz 17.67702 GHz -53.63 dBm -13.63 d8
2.000 GHz 30.000 GHz 27.86988 GHz -48.90 d8m -8.90 d&
30.000 GHz 38.000 GHz 37.71877 GHz -51.96 dBm -11.96 d8
)i Ready
L JL )

Middle Channel / 30MHz

Spectrum

Ref Level 0.00 dem  Offset 29.73 dB Mode Auto Sweep
SGL Count 100/100

Limit gheck PAES

C P Al A
70 di
a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 979.39780 MKz -59.89 dBm -19.89 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,98675 GHz -58.84 dBm -18.84 d8
G 3.530 GHz 1,000 MHz 3,24646 GHz -57.58 d8m -17.58 d8
7.000 GHz 1,000 MHz 5.87395 GHz -54.72 dbm -14.72 d8
14,000 G 1.000 MHz 7,25023 Ghz -48,01 dBm -8.01d8
14.000 GHz 22,000 GHz 1.000 MHz 17.69552 GHz -53.63 dBm -13.63 d8
2.000 GHz 30.000 GHz 1.000 MHz 27.86788 GHz -48.47 d8m -8.47 d8
30.000 GHz 38.000 GHz 1.000 MH2 37.58178 GHz -52.03 dBm -12,03 d8
- T ]
[ J ] Ready [T 4

Highest Channel / 30MHz

Spectrum o
Ref Level 0.00 dém  Offset 20.73 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit §heck PABS
-10 dére—$ > 4361
20
-30
D w
50 d I .
= S Y P AL e
R e
-70d
-80
a0
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 986.66917 MHz -59.73 dém -19.73 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.98025 GHz -58.87 dém -18.87 d8
3.000 GHz 3 1,000 MHz 3.24381 GHz -57.56 dBm -17.56 d@
3.720 GHz X 1,000 MHz 6.99227 GHz -54.65 dBm -14.65 dB
4.000 GHz 1.000 MHz 7.36922 GHz -44.74 dBm -4.74dB
22,000 GHz 1.000 MHz 17.67002 GHz -53.60 dBm -13.60 d8
22.000 GHz 30.000 GHz 1.000 MHz 27.86738 GHz -48.86 dBm -8.86 d
30.000 GHz 38.000 GHz 1.000 MHz 37.62627 GHz -51.95 dBm -11.95 d8
— -
L I ), Ready (LLLTL 4
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Lowest Channel / 40MHz

Spectrum

Ref Level 0.00 dem  Offset 29.73 dB Mode Auto Sweep

SGL Count 100/100

A i el
a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHz 977.45877 MKz -59.75 dBm
1.000 GHz 3.000 GHz 1,000 MHz 2,58135 GHz -58.96 dBm
3.000 GHz 3.510 GHz 1,000 MHz 3.26596 GHz -57.60 dém
3.620 GHz 7.000 GHz 1.000 MHz 6.98624 GHz -54.76 dBm
7.000 GHz 14,000 GHz 1.000 MHz 7.12474 GHz -44.61 dém
14.000 GHz 22,000 GHz 000 MHz 17.68452 GHz -53,54 dBm
2.000 GHz 30.000 GHz 000 MHz 27.86838 GHz -49.16 d8m
30.000 GHz 38.000 GHz 1.000 MH2 37.62877 GHz -52.11 dBm
)i ] Ready

Middle Channel / 40MHz

Spectrum

Mode Auto Sweep

Ref Level 0.00 dem  Offset 29.73 dB
SGL Count 100/100

(@1 AvgPwr
Limit gheck PABS
-10 dg 5 =
20
-30
v Al Al
70 di
a0 d
90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHZ 944.49525 MKz -59.85 dBm -19.85 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,97326 GHz -58.91 dBm -18.91 d8
3.000 GHz 3.540 GHz 1,000 MHz 3.,47537 GHz -57.37 dém -17.37 d8
3.665 GHz 7.000 GHz 1,000 MHz 5.85316 GHz -54.49 dBm -14.49 d8
7.000 GHz 14,000 G 1.000 MHz 7,25023 Ghz -49.63 dBm -9.63 d8
14.000 GHz 22,000 GHz 1.000 MHz 17.69202 GHz -53,58 dBm -13.58 d8
2.000 GHz 30.000 GHz 000 MHz 27.86738 GHz -48.99 d8m -8.99 d8
30.000 GHz 38.000 GHz 1.000 MH2 37.64227 GHz -52.05 dBm -12,05 d8
)i
[ )i ] Ready [T 4
Spectrum o
Ref Level 0.00 dBm  Offset 29,73 B Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck
-10 pH
-20
o A e
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |___powerabs | ALimit |
30,000 MHZ 1,000 1,000 MHz 874.69015 MHz -59.69 dBm -19.69 d8
1.000 GHz 3.000 1.000 MHz 2.63384 GHz -59.03 dém -19.03 d8
3.000 GHz 3.530 1.000 MHz 3.47530 GHz -57.74 dém -17.74.d8
3.530 GHz 3.640 1,000 MHz 3.53181 GHz -58.34 dBm -33.34 d8
3.740 GHz 7.000 GHz 1.000 MHz 5.85101 GHz -54.65 d8m -14.65 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.35572 GHz -46.22 dBm -6.22 db
14.000 Gt 22,000 GHz 1.000 MHz 15.94363 GHz -53.72 dm -13.72d8
22.000 GHz 30.000 GHz 1.000 MHz 27.86788 GHz -49.06 dBm -9.06 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.55528 GHz -51.97 dBm -11.97 d8
— S —
( D) J Ready T WHNNNNNND W8 4
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<Multi Carrier (Contiguous)>

26dB Bandwidth

Mode 26dB BW(MHz)

Frequency  3615MHz + 3635MHz|3605MHz + 3635MHz|3615MHz + 3645MHz|3605MHz + 3645MHz

BW 20MHz+20MHz 20MHz+40MHz 40MHz+20MHz 40MHz+40MHz
Middle CH 38.87 58.425 58.408 78.045

Middle Channel / 20MHz+20MHz Middle Channel / 20MHz+40MHz

Spectrum o ] Spectrum o ]
RefLevel 30.00 GBm  Offset 43.43 0b = RBW 300 kHz RefLevel 30.00 GBm  Offset 43.43 0b = RBW 300 kHz
o At e SWT 4ms @ VBW 1MHz  Mode Aulo Sweep o At 30dE SWT 1011ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max _I (@ 1Pk Max _I
PACEEY] 113 0 ” CEE] 0.1 an|
. Y 38.6700 MHz| 1 . | 58.4250 MHz|
20 dbm e Wﬂmlﬂ-’“\N”M 21,93 dBm 20 dam I""V ™™ PR CHTIRY VT LY 22.10 dBm
| | If | 3.6302390 GHz \ || friete il ! M‘} 3.6002740 GHz
10 dam + |‘ ‘ I 10 dam ‘ T -
I Ll .
o o {
D1 -4.070 dom—}- H 2 D1 -3.900 dan T i t
bl W ] (P oA g gm0 [T ey
20 20
304 304
40 di -40 df
-50 -50
60 60
CF 3.625 GHz 4001 pts Span 80.0 MHz CF 3.615 GHz 4001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 3.630230 GHz 21.93 dbm ML T 3.600274 GHz 22.10 dbm
w2 1 3605585 GHz -2.67 dem w2 1 3.595595 GHz -2.29 dem
03 M2 1 38.87 MHz -1.13 dB 03 M2 1 58.425 MHz -0.31 dB
i Read: e i Read: e
j ] eody  WMARNANAN P Jj ] cady  WNNERNRAD W6 4

Middle Channel / 40MHz+20MHz Middle Channel / 40MHz+40MHz

(specnm ] ___ = G|

Spectrum =
Ref Level 30,00 dBm  Offsel 43.49 0B = RBW 300 kHz Ref Level 30,00 dBm  Offsel 43.49 0B = RBW 300 kHz
s att EDdE SWT  1011ps @ VBW  1MHz  Mode Aulo FFT s att EDdE SWT 1323 s @ VBW  1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
[0 17k Max [0 17k Max
M1 baril 2.8 ab) DAHL 0,28 aB)
. , PR 58.4080 MHz| . 78.0450 MH]
X T il 21.91 dBm|
. T W 1.47 dBm)| et st Wiy | et ol
i el hony | | 3.6402190 GHz] [ MH | " 3.6449950 GHz]
10 d8 I r i 10 d8 j V \ I
0 dBm - s ! i 0 dBm 1 =
! T' l D1 -4.020 B I 1 +
A 7 ; ERRTETATS A A P .
Lt oo Wi Al oo Pt AN S e ) i Pelamnna i ey o
20 20
30 d 30 d
40d -40d
-50 -50
50 df 50 df
CF 3.635 GHz 4001 pts Span 120.0 MHz CF 3.625 GHz 4001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function Function Result |
ML 3.640218 GHz 23,47 dbm ML 1 3.644995 GHz 21,91 dbm
M2 1 3,595972 GHz -2.31 dBm M2 1 3,5B5985 GHz -1.98 dBm
D3 M2 1 58.408 MHz 2.38 dB D3 M2 1 78.045 MHz 0.28 di
)i )| Ready RECEEEEEER ) P L ik J Ready RECEEEEEER ) P
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Occupied Bandwidth

Mode

99%0BW(MHz)

Frequency

3615MHz + 3635MH

z

3605MHz + 3635MHz

3615MHz + 3645MHz

3605MHz + 3645MHz

BW

20MHz+20MHz

20MHz+40MHz

40MHz+20MHz

40MHz+40MHz

Middle CH

37.88

57.30

57.18

76.56

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+40MHz

Spectrum o ] Spectrum o ]
Reflevel 30.00 dBm  Offsel 3,45 08 = RBW 300 kHz Reflevel 30.00 dBm  Offsel 3,45 08 = RBW 300 kHZ
o At 30dE SWT 1ms @ VBW 1MHz  Mode Auto Sweep o At 30de SWT 10L1ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M 21.08 dbim " MI1] 22.01 dbim
1 . . o T 3.6387460 GHz o X __ 9.611040 GHy|
20 P A -ﬁmv,a M-m-w‘ 97.982117882 MHz| 20 ‘n (T I J‘"M"w ‘--‘}.‘WIw’\\-w"ww"-- J47.802697900 Mz
10 "! T + 10 - J
1 T I
! | \
o | J - o [ T
-1 | -10 -
Fi IS [P, Trrt O S LT e ey v e ST TN e S T T T AT
20 20
30d -30d
40 df 40 df
-50 -50
60 df 60 df
GCF 3.625 GHz 1001 pts Span B0.0 MHz GCF 3.615 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 1 3.636746 Ghz 21.93 dbm ML 1 3.61104 GHz 22.01 dbm
1 1 3.6061389 GHz 17.48 dBm Oce B 37.882117882 MHz 1 1 3,596059 GHz 16.94 dBim Oce B 57.302697303 MHz
T2 1 3.644021 GHz 18.88 dEm T2 1 3 653362 GHz 15.26 dEm
J Ready FECCREEE Ready FECCREEE 4

Middle Channel / 40MHz+20MHz

Middle Channel / 40MHz+40MHz

Spectrum o ] Spectrum o ]
RefLevel 30.00 dBrm  Offset 43,45 08 = RBW 300 kHz RefLevel 30.00 dBrm  Offset 43,45 08 = RBW 300 kHz
o Att 30dE SWT 10L1us @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 1327us @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@1k Max @1k Max
Ma1] 22.82 dbm) Iy} 21.87 dbm)
0 sty Tog 3.647590 GHZ| 0 | \ . 3.644980 GHZ|
I"\,w““'M'\r‘-\’r": "\.IMW N\r,,,m,‘] ] wl 57.1820817183 MHz| Tt .WWV.,. o r-“l‘vl MW'@A‘J“J’*JMw..i 76.563436563 MHz|
10l f | I 10l # ] ‘ J, i
i - ° | |
10 | 10 |
T Ffogred L LIPS U Wy WY e PR o e ey AW g e e g
20 20
30 30
-0 -0
=0 =0
50 50
CF 3.685 GHz 1001 pts Span 120.0 MHz CF 3.625 GHz 1001 pts Span 160.0 MHz
marker marker
Type | Ref | Trc | X-valug | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
WL T 3.64750 GHz 22.82 dbm WL T 3.64406 GHz 2187 dbm
T 1 3,596758 GHz 14.90 dem Oce Bw 57.182917183 MHz T 1 3,586798 GHz 16.90 dem Oce Bw 76.563436563 MHz
T2 1 3653941 GHz 16.25 dém T2 1 3663362 GHz 17.03 dém
) Ready WARRRRRA i L )i ] Ready WARRRRRA i

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FG210405002

EIRP Power (dBm/10MHz)

EIRP Power (dBm/10MHz)

Single port
Mode Frequency (MHz) DG (dBi) MIMO Factor conducted power EIRP (dBm/10MHz) Limit
(dBm/10MHz)
20MHz+20MHz_Low 3560 + 3580 14.25 12.04 11.76 38.05
20MHz+20MHz_Middle 3615 +3635 14.25 12.04 15.1 41.39
20MHz+20MHz_High 3670 +3690 14.25 12.04 1531 41.60
20MHz+40MHz_Low 3560 + 3590 14.25 12.04 10.98 37.27
20MHz+40MHz_Middle 3605 +3635 14.25 12.04 15.65 41.94
20MHz+40MHz_High 3650 +3680 14.25 12.04 18.65 44.94 <47 dBm
40MHz+20MHz_Low 3570 +3600 14.25 12.04 13.38 39.67
40MHz+20MHz_Middle 3615 +3645 14.25 12.04 17.01 43.30
40MHz+20MHz_High 3660 +3690 14.25 12.04 17 43.29
40MHz+40MHz_Low 3570 +3610 14.25 12.04 9.75 36.04
40MHz+40MHz_Middle 3605 +3645 14.25 12.04 15.26 41.55
40MHz+40MHz_High 3640 + 3680 14.25 12.04 16.58 42.87

Note :

Antenna Gain = 13dBi

Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log10(16) = 12.04 dB

Worst case EIRP Power (dBm/10MHz) - Highest Channel / 20MHz+40MHz

Spectrum =
RefLevel 35.00 dBm  OFfset 3146 db @ RBW 1 MHz
o Att 158 @ SWT  100ms @ VBW 3 M4z Mode Auto Sweep
SGL Count 1004100
[0 17m AvgPwr
30 dm 1 ’
20 dam
10 dém . —
0 I} e
| \
10 df ! | +
20 d J i
0 | |
-0 S —
-50 dém
-60 di
CF 3.648 GHz 1001 pts Span 120.0 MHz
Channal Power
Bandwidth 10.00 MHz Power 18.65 dBm Tx Total 18.65 dBm
)i Ready CEEECEEEEN. ) V]

DCate: 19.JUL. 2021 22.27.34
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samonis. FCC RADIO TEST REPORT Report No. : FG210405002
EIRP Power Density
EIRP PSD (dBm/MHz)
Single port
Mode Frequency (MHz) DG (dBi) MIMO Factor conducted power Total EIRP (dBm/MHz) Limit (dBm/MHz)
(dBm/MHz)
20MHz+20MHz_Low 3560 + 3580 14.25 12.04 2.75 29.04
20MHz+20MHz_Middle 3615 +3635 14.25 12.04 5.79 32.08
20MHz+20MHz_High 3670 + 3690 14.25 12.04 6.82 33.11
20MHz+40MHz_Low 3560 + 3590 14.25 12.04 2.23 28.52
20MHz+40MHz_Middle 3605 +3635 14.25 12.04 9.53 35.82
20MHz+40MHz_High 3650 + 3680 14.25 12.04 9.69 35.98 <37 dBm
40MHz+20MHz_Low 3570 + 3600 14.25 12.04 5.62 3191
40MHz+20MHz_Middle 3615 +3645 14.25 12.04 7.13 33.42
40MHz+20MHz_High 3660 + 3690 14.25 12.04 7.17 33.46
40MHz+40MHz_Low 3570 +3610 14.25 12.04 5.65 31.94
40MHz+40MHz_Middle 3605 +3645 14.25 12.04 5.26 31.55
40MHz+40MHz_High 3640 + 3680 14.25 12.04 7.48 33.77

Note :

Antenna Gain = 13dBi

Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log10(16) = 12.04 dB

Worst case EIRP Power Density - Highest Channel / 20MHz+40MHz

Spectrum =
RefLevel 35.00 dBm  OFset 3146 db @ RBW 1 MHz
o Att 15d8 @ SWT  100ms @ VBW 3MHz  mode auto Sweep
SGL Count 1004100
[@1Rm AvgPwr
Mi[1] 9.6 dBm)|
30 d8m 3.647410 GHz
20 dam
10 dém S
{ ! 1 —— il
od | [ — T
J I ‘
10 df +
' \
20 d J
|
* J ‘I
O —
50 df
&0 d
CF 3.66 GHz 1001 pts Span 120.0 MHz
)i Ready CEEECEEEEN. ) V]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG210405002

Total EIRP Power (dBm) for certificate

Total EIRP Power (dBm) for certificate

Mode Frequency (MHz) DG (dBi) MIMO Factor Single port Total EIRP (dBm)
conducted power (dBm)
20MHz+20MHz_Low 3560 + 3580 14.25 12.04 17.35 43.64
20MHz+20MHz_Middle 3615 + 3635 14.25 12.04 20.65 46.94
20MHz+20MHz_High 3670 + 3690 14.25 12.04 20.75 47.04
20MHz+40MHz_Low 3560 + 3590 14.25 12.04 16.55 42.84
20MHz+40MHz_Middle 3605 + 3635 14.25 12.04 2175 48.04
20MHz+40MHz_High 3650 + 3680 14.25 12.04 23.35 49.64
40MHz+20MHz_Low 3570 + 3600 14.25 12.04 19.05 45.54
40MHz+20MHz_Middle 3615 + 3645 14.25 12.04 21.65 47.94
40MHz+20MHz_High 3660 + 3690 14.25 12.04 285 49.14
40MHz+40MHz_Low 3570 + 3610 14.25 12.04 18.35 44.64
40MHz+40MHz_Middle 3605 + 3645 14.25 12.04 22.75 49.04
40MHz+40MHz_High 3640 + 3680 14.25 12.04 24.25 50.54

Note :

Antenna Gain = 13dBi

Directional Gain (8H/8V) = 13dBi + 10log(Ntx = 8 / Nss = 6) = 14.25dBi
MIMO Factor: 10*log10(16) = 12.04 dB

TEL : 408 9043300 Page Number 1 A2-5of 11
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Conducted Band Edge

20MHz+20MHz Low Channel

20MHz+40MHz Low Channel

ectrum L

Ref Level 33.49 dBm  Offset 4349 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
30 dEhvighosk
Line _§PURIOUS_|LINE_ABS_|
20 d
10 d
0 —
-1od

S_LINE_ARS T 1\1 L,J

601
Start 3.5 GHz 1108 pts Stop 3.62 GHz
'spurious Emissions
Range Low |  Range Up RBW 1 Frequency | powerabs | [|
3.500 GHz 3.530 GHz 1,000 MHz 3.52985 GHz 40,35 dém
2.530 GHz 3.540 GHz 1,000 MHz 3.53955 GHz -32.87 dam

3.54D GHz 3,549 GHz 1.000 MHz 3.54762 GHz -30.18 dém

3.549 GHz 3,550 GHz 200,000 kHz 3.54988 GHz -35.76 dém
3.550 GHz 3,590 GHz 100,000 kHz 3.57998 GHz 6.84 dém
3.580 GHz 3.581 GHz 200,000 kHz 3.58004 GHz -35.25 dém
3.501 GHz 3.600 GHz 1.000 MHz 3.50113 GHz -29.40 dBm

3.600 GHz 3.620 GHz 1.000 MHz 3.60010 GHz -30.65 dBm

J

Spectrum

Ref Level 35.00 dem  Offset 43,49 di Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
30 abjlLgheck PARS
Line _§PURIOUS_LINE_ABS | | PABS |
20
10
ad =
-10 di —— |
20 T
-30 d
SPURIOUS_LINE_ABS_ | | L
-60
Start 3.5 GHz 1108 pts Stop 3.65 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1,000 MHz 3,52985 GHz -40.21 dam -0.21d8
3.530 GHz 3.540 GHz 1,000 MHz 3.53955 GHz -33.95 dam -8.95 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54860 GHz -31.74 dém -18.74 dB.
3.548 GHz 3.550 GHz 200,000 kHz 3.54989 Ghz -37.87 dém -24.87 db
3.550 GHz 3,610 Gz 100,000 kHz 3.59002 Ghz 12.22 dem -17.78 d8
3.610 GHz 3.611 GHz 200.000 kHz 3.61017 GHz -37.59 dm -24,59 dB.
3.611 Gl 3.620 GHz 1.000 MHz 3.61158 GHz -31,05 dém -18.05 d8
3.620 G 3.650 GHz 1.000 MHz 3.62639 GHz -32.31 dam -7.31dB
- —
L JU J Ready 74

20MHz+20MHz Middle Channel

20MHz+40MHz Middle Channel

Spectrum
Ref Level 35.00 dBm  Offset 43.49 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

30 dbigil §heck

Line _§PURIOUS_}INE_ABS

20

10 di =

od

-10 -

I —
W I v

-60

Start 3.565 GHz 1007 pts Elle 685 GHZ

Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency | PowerAbs |  atimit |

3.565 GHz 3.595 GHz 1,000 MHz 3.59158 GHz -29.71 d8m -4.71 d8
3.595 GHz 3.604 GHz 1,000 MHz 3.60387 GHz -29.00 dém -16.00 d8
3.604 GHz 3.605 GHz 200,000 kHz 3.60486 GHz -34.76 dBm -21.76 dB
3.605 GHz 3.645 GHz 100,000 kHz 3.63498 GHz 10,58 dém -19.42 dB
3.645 GHz 3.646 GHz 200.000 kHz 3.64503 GHz -29,99 dém -16.99 dé
3.646 GHz 3.655 GHz 1.000 MHz 3.64952 GHz 95 dBm -10.95 dB
3.655 GHz 3.685 GHz 1.000 MHz 3.65515 GHz -25.36 dBm -0.36 dB

1 Ready [

LLELT ] 4

Spectrum

Ref Level 35.00 d8m  Offset 43.49 dB Mode &uto Sweep
SGL Count 100/100

(@1 AvgPwr
30 bt heck
Line _§PURIOUS_}INE_ABS pAkS
20di
10 — |
0 : =
-10
-40
-50 di
60 d
Start 3.555 GHz 1007 EIS 695 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | Powerabs |  auimit |
3.555 GHz 3.585 GHz 1,000 MHz 3.56554 GHz -25.22 dém -0.22 d8
3.585 GHz 3.594 GHz 1,000 MHz 3.59057 GHz -26.80 dém -13.80 dg
3.594 GHz 3.595 GHz 200,000 kHz 3.59400 GHz -33.75 dém -20.75 d8
3.595 GHz 3,655 GHz 100,000 kHz 3.63502 GHz 19.51 dém -10.49 dé
3.655 GHz 3.656 GHz 200.000 kHz 3.65518 GHz ~30.76 dém -17.76 d8
3.656 GHz 3,665 GHz 1,000 MHz 3.65658 GHz -23.97 dém -10.97 d8
3.665 GHz 3.695 GHz 1.000 MHz 3.66515 GHz -26.32 dBm -1.32 dB
J Ready 4

20MHz+20MHz High Channel

20MHz+40MHz High Channel

Spectrum

Ref Level 35.00 dBm  Offset 43.49 dB Mode &uto Sweep
SGL Count 100/100

30 dbHaiLheck 8 PARS
Line _$PURIOUS_LINE | PAES
1
T -
~—— e ]
50
-60
Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
3.630 GHz 3.650 GHz 1,000 MHz 3,64970 GHz -25.44 dém E
3.650 GHz 3.659 GHz 1,000 MHz 3.65798 GHz -24.86 dém -11.86 dB
3.659 GHz 3.660 GHz 200.000 kHz 3.65938 GHz -31,09 dém -18.09 dB
3.660 GHz 3.700 GHz 100,000 kHz 3.67002 GHz 11.33 dém -18.67 dB
3.700 GHz 3.701 GHz 200,000 kHz 3.70004 GHz -31.31 dém -18.31d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -25.35 dBm -12.35 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -28.73 dém -3.73.de
3.720 GHz 3.750 GHz 1.000 MHz 3.72045 GHz -42.56 d8m
-
L ) ] Ready [CCCTTTTO ) 4

Spectrum

Ref Level 35.00 dem  Offset 43.49 d& Mode 4uto Sweep

SGL Count 100/100

@1 AvgPwr

30 dbiail gheck’ PARS

Line _$PURIOUS_LINE_ARS PAES

104 [,_ S

0 f —

-10

-50

-60

Start 3.6 GHz 1108 pts Stop 3.75 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |

3.600 GHz 3.630 GHz 1,000 MHz 3,62985 GHz -25,24 dBm -0.24.d8
3.630 GHz 3.639 GHz 1,000 MHz 3.63700 GHz -23.09 dém -10.09 dB
3.639 GHz 3.640 GHz 200.000 kHz 3.63987 GHz -29.38 dém -16.38 dB
3.640 GHz 3.700 GHz 100,000 kHz 3.68002 GHz 16.49 dém -13.51d8
3.700 GHz 3.701 GHz 200,000 kHz 3.70094 Ghz -31.94 dém -18.94 dB
3.701 GHz 3,710 GHz 1.000 MHz 3.70167 GHz -25,25 dBm 12,25 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -30.71 dBm -5.71d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72015 GHz -44.71 dBm -4.71d8

L J ), Ready

TEL : 408 9043300
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40MHz+20MHz Low Channel

40MHz+40MHz Low Channel

Spectrum

Ref Level 35.00 dgm
SGL Count 100/100

Offset 43,49 d& Mode &uto Sweep

(@1 AvaPwr
30 dbiflL§heck PARS
Line _§PURIOUS_) INE_ABS. paks
20d
10 d
g |,_ = ]

-60
Start 3.5 GHz 1108 pts Stop 3.65 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
3.500 GHz 3,530 GHz 1,000 MHZ 3,52985 GHz -40,30 dBm -0.30d8
3.530 GHz 3.540 GHz 1,000 MHz 3.53955 GHz -33.87 dém -8.87 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54789 GHz -31.04 dém -18.04 dB.
3.549 GHz 3.550 GHz 200.000 kHz 3.54902 Ghz -37.52 dém -24.52 db
3.550 GHz 3,610 GHz 100.000 kHz 3.60005 GHz 13.87 dem -16.13 d8
3.610 GHz 3,611 GHz 200.000 kHz 3.61061 GHz -35.29 dém -22.29 d8
3.611 GHz 3,620 GHz 1,000 MHz 3.61978 GHz -28.19 dém
3.620 GHz 3,650 GHz 1,000 MHz 3.63233 GHz -27.82 dam
_—
J Ready [CCCTTTTE ) 4

Spectrum

Ref Level 35.00 dgm
SGL Count 100/100

Offset 43,49 d&

Mode Auto Sweep

(@1 AvgPwr
30 bl (hack AR
Line _$PURIOUS_)LINE_ABS. PAS |
|
10 d “
0 T ‘
10 di —
20 T
 umious | |
50 di
-60
Start 3.5 GHz 1209 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  auimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -40.15 dém -0.15 d&
3.530 GH2 3.540 GHz 1.000 MHz 3,53946 GHz -34.61 dBm -9.61 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54878 GHz -30.97 dém -17.97 d8
3.549 GHz 3.550 GHz 200.000 kHz 3,54908 GHz -37.68 dém -24.68 dB
3.550 GHz 3.630 GHz 100,000 kHz 3.60995 GHz 14.57 dém -15.43 dB
3.630 GHz 3,631 GHz 200,000 kHz 3.63090 GHz -34.61 dém -21,61 dé
3.631 GHz 3.640 GHz 1.000 MHz 3.63113 GHz ~28.45 dém -15.45 d8
3.640 GHz 3.720 GHz 1,000 MHz 3.64356 GHz -28.41 dém -3.41 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.74361 GHz -46.11 dBm -6.11 dB
———
T Ready  GANRNRNAN W 7

40MHz+20MHz Middle Channel

40MHz+40MHz Middle Channel

Ref Level 35.00 d8m  Offset 43.49 dB Mode 4uto Sweep

SGL Count 100/100

@1 AvgPwr
30 himit ¢heck PABS
Line _§PURIOUS_} INE_ABS pAkS
20di
10d —1=
0 . 1
10 i
S _LINE_ABS t ] |
s_LINE_aBs T = 1
i ————
| \
U J
=50 di
60 o
Start 3.555 GHz 1007 EIS
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
3.555 GHz 3.585 GHz 1,000 MHz 3.57624 GHz 9,00 deém 00 d8
3.585 GHz 3.594 GHz 1,000 MHz 3,58540 GHz -29.12 dém -16.12 d&
3.594 GHz 3.595 GHz 200,000 kHz 3,59450 GHz -35.76 dém -22.76 d8
3.595 GHz 3.655 GHz 100,000 kHz 3.64505 GHz 18,66 dém -11.34 d8
3.655 GHz 3.656 GHz 200.000 kHz 3.65567 GHz ~30.41 dém -17.41d8
3.656 GHz 3.665 GHz 1,000 MHz 3.65604 GHz -24.22 dém -11.22 d8
3.665 GHz 3.695 GHz 1.000 MHz 3.66604 GHz -25.36 dBm -0.36 dB
-
] Ready  WHNNNENND W8 7

Spectrum

Ref Level 35.00 d8m
SGL Count 100/100

Offset 43,49 d&

Mode Auto Sweep

@1 AvgPwr
30 himit ¢heck PABS
Line _§PURIOUS_LINE_ABS pAkS l
|
[
U ¥
-40
-50 di
60 o
Start 3.54 GHz 1007 EIS SKOE 3.71 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  auimit |
3.540 GHz 3.575 GHz 1,000 MHz 3.56131 GHz -25.51 dém -0.51 d8
3.575 GHz 3.584 GHz 1,000 MHz 3,58324 GHz -25.61 dém -12,61 dg
3.584 GHz 3.585 GHz 200,000 kHz 3.58461 GHz -32.27 dém -19.27 d&
3.585 GHz 3,665 GHz 100,000 kHz 3.64495 GHz 19.01 dém -10,99 dé
3.665 GHz 3.666 GHz 200.000 kHz 3.66529 GHz ~30.33 dém -17.33 d8
3.666 GHz 3.675 GHz 1,000 MHz 3.66783 GHz -24.00 dém -11.00 d8
3.675 GHz 3.710 GHz 1.000 MHz 3.67829 GHz -25.33 dBm -0.33 dB
——————————
] Ready  GNRRRNAN W 7

40MHz+20MHz High Channel

40MHz+40MHz High Channel

Spectrum

Ref Level 35.00 dgm
SGL Count 100/100

Offset 43.49 dB Mode &uto Sweep

(@1 AvgPwr
30 dbifalL§heck PARS
Line _$PURIOUS_)LINE_ARS. PABS
10 d — —
g 1 l
-10
e
] |
U %)
~40 df
50
-60
Start 3.6 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
3.600 GHz 3,630 GHz 1,000 MHZ 3,62985 GHz -25,26 dm -0.26 dB
3.630 GHz 3.639 GHz 1,000 MH2 3.63887 GHz -23.58 dém -10.58 dB
3.639 GHz 3.640 GHz 200.000 kHz 3.63906 GHz -29.74 deém -16.74 dB
3.640 GHz 3.700 GHz 100.000 kHz 3.69005 GHz 14.51 dém -15.49 d8.
3.700 GHz 3.701 GHz 200.000 kHz 3.70052 GHz -29.99 dém -16.99 d8.
3.701 GHz 3.710 GHz 1.000 MHz 3.70149 GHz -23.84 dBm -10.84 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -28.18 dém
3.720 GHz 3.750 GHz 1,000 MHz 3.72223 GHz -43.03 dam
-
L K J Ready [T ] 4

Spectrum

Ref Level 35.00 dgm
SGL Count 100/100

Offset 43,49 d&

Mode Auto Sweep

PARS
Line _$PURIOUS] LINE_ABS. PARS
10d — - 4
| —F—
0
T - |
& I
50
-60
Start 3.59 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Range Low Range Up RBW | Frequency | powerabs | ALimit |
3.590 GHz 3.610 GHz 1,000 MHz 3,60792 GHz -25,39 dBm -0.39.dB
3.610 GHz 3.619 GHz 1,000 MHz 3.61896 GHz -22.96 dém -9.96 de
3.619 GHz 3.620 GHz 200.000 kHz 3.61921 GHz -29,07 dém -16.07 dB
3.620 GHz 3.700 GHz 100,000 kHz 3.64005 GHz 14.76 dém -15.24 dB
3.700 GHz 3.701 GHz 200,000 kHz 3.70092 Ghz -30.46 dém -17.46 dB
3.701 GHz 3,710 GHz 1.000 MHz 3.70113 GHz -24,08 dBm -11,08 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -29.25 dém -4.25 de
3.720 GHz 3.750 GHz 1.000 MHz 3.72371 GHz -44.26 dBm -4.26 dB
—_——
L J ] Ready [LCTTEETTN 4
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Conducted Spurious Emission

20MHz+20MHz_Low Channel

Spectrum

Ref Level 0.00 dgm
SGL Count 100/100

Offset 29.73 d&

Mode 4uto Sweep

(@1 AvaPwr
Limit gheck PARS
b
oo, 1 et
70 df
-0 d
904
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | Power Abs Atimit |
30.000 M 1.000 GHz 1.000 MHz 904.74513 MHz -59.71 dBm -19.71d8
1.000 GHz 3.000 GHz 1,000 MHz 2,97576 GHz -58.55 derm -18.55 dB.
3.000 GHz 3.510 GHz 1,000 MHz 3.22698 GHz -57.72 dém -17.72 d8
3.610 GHz 3.720 GHz 1.000 MHz 3.67071 GHz -58.45 dém -33,45 d8
3.720 GHz 7.000 GHz 1,000 MHz 5.86880 GHz -54.38 dém -14.38 d8
7.000 GHz 14,000 GHz 1.000 MHz 7.11874 G -46.38 dBm -6.38 db
14.000 GHz 22,000 GHz 1,000 MHz 17.69552 GHz -53.62 dm -13.62 d8
000 Gl 30.000 GHz 1.000 MHz 28.08687 GHz -45.72 dém -5.72 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.69527 GHz -52.10 dém -12.10d8
)i
[ JU ] Ready L 4

Spectrum

Ref Level 0.00 dgm
SGL Count 100/100

Offset 29.73 d&

Mode Auto Sweep

(@1 hvgPwr
Limit §heck
-10 -
20
-30
)
AN p d v
70 di
-80d
-90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1,000 MHz 915.77261 MHz -59.51 dém -19.51 dB
1.000 GHz 1,000 MHz 2.61735 GHz -59.09 dém
3.000 GHz 1,000 MHz 3.20187 GHz -57.72 dém
3.675 GHz 000 MHz 5.84235 GHz -54.45 dBm
7.000 GHz 14, 1.000 MHz 7.26973 Ghz -51.91 dém
14.000 GHz 22,000 GHz 1.000 MHz 17.69752 GHz -53.52 dBm
000 G! 30.000 GHz 1,000 MHz 28.15637 GHz -47.53 dém
30.000 GHz 38.000 GHz 1.000 MHz 37.60227 GHz -52,14 ddm
i
[ JU ] Ready 4

20MHz+20MHz_High Channel

Spectrum

Ref Level 0.00 dgm
SGL Count 100/100

Offset 29.73 d&

Mode

Auto Sweep

(@1 AvgPwr

Limit heck

PAR

70 df

-80

-90 df

Start 30.0 MHz

78009 pts

Stop 38.0 GHz

Spurious Emissions

Rangelow | RangeUp | 1 Frequenc | Powerabs | ALimit |
30.000 M 1.000 GHz 940.13243 MHz -59.89 dém
1.000 G 3,000 GHz 2.48288 GHz -59.10 dam
3.000 GHz 3.530 GHz 3.47530 GHz -57.41 dém
3.530 GHz 3,640 GHz 1,000 MHz 3.56621 GHz -58.40 dém
3.740 GHz 7.000 GHz 1,000 MHz 5.84124 GHz -54.57 dém
7.000 GHz 4,000 G 000 MHz 7.38022 G -46.01 dBm
14.000 GHz 22,000 GHz 1.000 MHz 17.71652 GH: -53.63 dBm
22.000 G 30.000 GHz 1.000 MHz 28.18786 GHz -45.11 dém
30.000 GHz 38.000 GHz 1,000 MHz 37.74027 GHz -51.98 dam
[ ) ] Ready |
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20MHz+40MHz_Low Channel

Spectrum

SGL Count 100/100

Ref Level 0.00 dém  Offset 29.73 d@

Mode Auto Sweep

Ready LLLLEELE

Limit fheck
-10 g 5
-20 d
1
-30 dBm—}
1
YO 11 it
J0d
-80 d
90 df
Start 30.0 MHz 77009 pts SKBE 38.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -59.67 dBm -19.67 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -59.10 dBm -19.10 d8
3.000 GHz 3.510 GHz 1.000 MHz 3.24379 GHz -57.82 dBm -17.82 d8
3.640 GHz 3.720 GHz 1.000 MHz 3.66681 GHz -58.33 dBm -33.33 de
3.720 GHz 7.000 GHz 1.000 MHz 6.99133 GHz. -54.62 dBm -14.62 d&
7.000 GHz 14,000 GHz 1,000 MHz 7.11874 GHz -46.10 dBm -6.10 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.68802 GHz -53.55 dBm -13.55 de
22.000 GHz 30.000 GHz 1.000 MHz 28.10687 GHz -46.23 dBm -6.23 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.58878 GHz -52.16 dBm 16 dB

]
N\

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

heck

_LINE_ABS
L] L}
) 5 i}
80 d
-90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |__Powerabs |  atimit |
30,000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -59.92 dBm -19.92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHe -59.00 dBm -19.00 d8
3.000 GHz 3.565 GHz 1.000 MHz 3.23676 GHz -57.65 dBm -17.65 d8
3.685 GHz 7.000 GHz 1.000 MHz 5.87424 GHz -54.56 dBm -14.56 da
7.000 GHz 14,000 GHz 1.000 MHz 7.21023 GHz -48.32 dBm -8.32 d8
14.000 GHz 22.000 GHz 1.000 MHz 14.42022 GHz -53.55 dBm -13.55 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.16686 GHz -47.44 dBm -7.44 d8B
30.000 GHz 38.000 GHz 1.000 MHz 37.60127 GHz -52.07 dBm -12.07 dB
— ——
L JU Ready UHERURNN WB 4

20MHz+40MHz_High Channel

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

(@1 AvgPwr

ate: 22.JUN.

Limit ¢heck
-10
-20
-30 dem—}
5_LINE_ABS
1 i
AN g L W
-80
.90 d
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | _powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 614.37531 MHz -59.96 dBm -19.96 d&
1.000 GHz 3.000 Gz 1.000 MHz 2.96726 GHz -58.74 dBm
3.000 GHz 3.530 GHz 1.000 MHz 3.47504 GHz -57.54 dBm
3.530 GHz 3.610 GHz 1.000 MHz 3.56249 GHz -58.25 dBm
3.740 GHz 7.000 GHz 1.000 MHz 5.88082 GHz -54.73 dBm
7.000 GHz 14,000 GHz 1.000 MHz 7.30373 GHz -46.55 dBm
14.000 GHz 22.000 GHz 1.000 MHz 17.68802 GHz -53.63 dBm
22.000 GHz 30.000 GHz 1.000 MHz 28.17336 GHz -44.33 dBm
30.000 GHz 38.000 GHz 1.000 MHz 37.62677 GHz -52.09 dBm
— e
Read:
cady  WANANNNAD W 7
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40MHz+20MHz_Low Channel

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

Ready

Limit ¢heck
10 8 5
-20 d
1
-30 dBm—}
1
e, I et
J0d
-80 d
90 df
Start 30.0 MHz 77009 pts SKBE 38.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 937.22389 MHz -59.95 dBm -19.95 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.54286 GHz -59.03 dbm -19.03 d8
3.000 GHz 3.510 GHz 1.000 MHz 3.26468 GHz -57.92 dBm -17.92 d8
3.640 GHz 3.720 GHz 1.000 MHz 3.67009 GHz -58.46 dBm -33.46 de
3.720 GHz 7.000 GHz 1.000 MHz 5.80789 GHz -54.75 dBm -14.75 d&
7.000 GHz 14,000 GHz 1,000 MHz 7.14024 GHz -49.33 dBm -9.33 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.68902 GHz -53.56 dBm -13.56 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.10887 GHz -46.70 dBm -6.70 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.76876 GHz -52.13 dBm 13 dB

]
N\

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

heck

_LINE_ABS
.
) Lo i} ol
80 d
-90 d
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |__Powerabs |  atimit |
30,000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -59.62 dBm -19.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -59.06 dBm -19.06 dB
3.000 GHz 3.565 GHz 1.000 MHz 3.30594 GHz -57.82 dBm -17.82 d8
3.685 GHz 7.000 GHz 1.000 MHz 5.85530 GHz -54.68 dBm -14.68 d8
7.000 GHz 14,000 GHz 1.000 MHz 7.29123 GHz -46.99 dBm -6.99 d8
14.000 GHz 22.000 GHz 1.000 MHz 14.46022 GHz -53.13 dBm -13.13 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.16136 GHz -48.56 dBm -8.56 d
30.000 GHz 38.000 GHz 1.000 MHz 37.61827 GHz -51.81 dBm -11.81 d8
— ——
[ )i Ready  WANMANAND W6 7
Spectrum 2
Ref Level 0.00 dBm  Offset 29.73 db Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck
-10
-20
-30 dem—}
[ pr— L YW
-80
.90 d
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency Power Abs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -59.70 dBm -19.70 d&
1.000 GHz 3.000 Gz 1.000 MHz 2.52837 GHz -59.02 dBm -19.02 d8
3.000 GHz 3.530 GHz 1.000 MHz 3.47530 GHz -57.55 dBm -17.55 d8
3.530 GHz 3.610 GHz 1.000 MHz 3.55042 GHz -58.23 dBm 23 de
3.740 GHz 7.000 GHz 1.000 MHz 5.82354 GHz -54.57 dBm -14.57 d&
7.000 GHz 14,000 GHz 1.000 MHz 7.38022 GHz -40.56 dBm -0.56 d8
14.000 GHz 22.000 GHz 1.000 MHz 14.64021 GHz -52.85 dBm -12.85 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.16686 GHz -42.05 dBm -2.05 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.69577 GHz -52.08 dBm -12.08 dB
— e
Ready  WANANNNAD W 7

ate: 22.JUN.
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40MHz+40MHz_Low Channel

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

Ready

Limit Gheck
-10 P 8
20
30d
3
A 1 Yo
50 d
Start 30.0 MHZ 77008 pts Stop 38.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | _Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -59.83 dbm -19.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -59.08 dBm -19.08 d8
3.000 GHz 3.510 GHz 1.000 MHz 3.47521 GHz -57.16 dBm -17.16 de
3.740 GHz 7.000 GHz 1.000 MHz 5.90643 GHz -54.56 dBm -14.56 de
7.000 GHz 14,000 GHz 1.000 MHz 7.14024 GHz -49.72 dBm -9.72.d
14,000 GHz 22,000 GHz 1.000 MHz 19.66590 GHz -53.47 dBm
22,000 GHz 30.000 GHz 1.000 MHz 28.14487 GHz -47.55 dBm
30.000 GHz 38.000 GHz 1.000 MHz 37.53428 GHz -52.06 dBm

Ref Level 0.00 dBm
SGL Count 100/100

Offset 29.73 dB

Mode Auto Sweep

heck

_LINE_ABS
A, i o
e s
-80 d
50 d
Start 30.0 MHZ 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 635.04398 MHz -59.68 dbm -19.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96076 GHz -58.95 dBm -18.95 dB
3.000 GHz 3.550 GHz 1.000 MHz 3.47510 GHz -57.67 dBm -17.67 de
3.700 GHz 7.000 GHz 1.000 MHz 5.88452 GHz -54.62 dBm -14.62 de
7.000 GHz 14,000 GHz 1.000 MHz 7.25123 GHz -50.89 dBm -10.89 d8
14.000 GHz 22,000 GHz 1.000 MHz 17.67702 GHz -53.65 dBm -13.65 d8
22.000 GHz 30.000 GHz 1.000 MHz 28.15487 GHz -49.21 dBm -9.21d8
30.000 GHz 38.000 GHz 1.000 MHz 37.64277 GHz -51.99 dbm -11.99 dB
— ——
[ )i Ready  WANMANAND W6 7
Spectrum -
Ref Level 0.00 dem  Offset 29.73 dp Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit Gheck G
-10 P #
20
30d
| SPURIOUS_LINE_ABS_ 1
50
- A | R
it
70
-80d
50 d
Start 30.0 MHZ 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 908.62319 MHz -59.84 dbm -19.84 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.55486 GHz -58.92 dBm -18.92 d8
3.000 GHz 3.600 GHz 1.000 MHz 3.47541 GHz -57.22 dBm -17.22 de
3.740 GHz 7.000 GHz 1.000 MHz 5.88221 GHz -54.71 dBm -14.71 d8
7.000 GHz 14,000 GHz 1.000 MHz 7.36522 GHz -45.45 dBm -5.45 de
14,000 GHz 22,000 GHz 1.000 MHz 17.68252 GHz -53.58 dBm -13.58 d8
22,000 GHz 30.000 GHz 1.000 MHz 28.16186 GHz -42.46 dBm -2,46 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.65027 GHz -51.97 dbm -11.97 dB
— —
Ready  WANANNNAD W 7
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